Shortcut Nitrogen Removal Decision Tools for
Wastewater Treatment
by

Frederick Henry Tack

A Thesis Presented in Partial Fulfillment
of the Requirements for the Degree
Master of Science

Approved April 2021 by the
Graduate Supervisory Committee:

Peter Fox, Chair
Rosa Krajmalnik-Brown

Morteza Abbaszadegan
Absar Alum

ARIZONA STATE UNIVERSITY

May 2021



ABSTRACT

Nitrogen removal and energy reduction in wastewater treatment are shared
goals. Approaches to achieve those goals include the techniques of shortcut nitrogen
removal utilizing nitrite shunt, nitritation, deammonification, biocatalyst, and
simultaneous nitrification-denitrification. The practice of those techniques is newer in
the industry of wastewater treatment but continues to develop, along with the
[...]
be accomplished with precise control of DO, in ranges from 0.3 to <1.5 mg/L and will
need to vary based on the process selected, and during different stages in the

process. A strategy to management DO concentrations, and the effectiveness of the

162



nitrogen removal process, is to combine DO monitoring and control, and ORP
monitoring, as the ORP value can provide additional insights, and more accurately
define the success of the treatment strategy. Recommended ORP values, based on

the nitrogen removal step, or shortcut technology implemented in depicted in Figure

46 below.
[7)] E C g
v g c o g (o] c b=
s8x2 2t g% 2 5
65 6 28 ©8% 58 ® o°F
cC o 9] [e] o S g a—: b o] L % E L=
Om3Z a0 2% 9 wec 55¢g¢
= v Pl 0 + (o] 0.9 E
o e 9 o = g > © c 5 - e
T 2 99 T c o £ oC o ¢t
& 20 3 E g 2 ®C S E “vew o
T co:Lgs5,3E2 0% 0 EFTS Electron
ORP 2 op o il cc|lzk 0|32 GO
(mV) 200 QU Z|da0|lwzoo|nags acceptor
+40‘? F )
I I
+400 +— I I
A I I
v \j I
‘a +300 —— 1 I 0
0 | | 2
0 I 4 |
< I |
+200 L !
| |
I I [
{ +w004-v ' 2 B
B ) * L/ R : (.
X
0 N -
2 0 1 Lo NO,
< 4 | + * v vy *
M -100 —— v
A (I I 4
. 1 I A
v ) 1 [ I
3 200 Lo |y So;
a : : v | cBOD
- -300 —— I :
- (I [
I +
-400 : LA
Conventional
NDN Shortcut

Figure 46 ORP Values in Wastewater Treatment (Trygar, 2011)
Awareness of potential or actual inhibition of other compound concentrations

should be considered during design and modeling, as the accumulation of certain
163



reaction byproducts can partially inhibit the growth and reproduction of the desired
nitrifying and denitrifying bacteria, or even lead to irreversible inhibition, as

graphically depicted in Figure 47 below.

so] [50
S 33
()]
g 30 o
c @
o b
B 5 0
£ 10 g (10 o
(] (a)] = )
o n ‘T -
c o = o
S = 5 =
5 =) o =
= o
2.8 a)
0 0.2
Free Hydrox- Free
ammonia ylamine nitrous acid

Figure 47 Other Compound Inhibitions

These decision matrices are intended for use as a general guideline to focus
decision makers considerations on a short list of which techniques to consider and
compare with traditional biological wastewater treatment techniques, and to identify,
at a conceptual level, which parameters will be key for later conceptual analysis and
preliminary design or optimization. Each application of biological wastewater
treatment is unique, and therefore the direction provided in the matrices above may
not fit all considerations.

7.3 Shortcut versus Traditional NdN Comparison

Existing shortcut nitrogen removal techniques were identified and discussed
that documented reduced energy and carbon demands relating to potential long-
term costs to operate and maintain biological wastewater treatment processes, and
in performance efficiency with the benefit of nutrient removal. However, the

summation and comparison of projected initial capital expenditures, along with the
164



long-term operations and maintenance costs related with nitrogen shortcut
techniques versus traditional nitrification-denitrification biological wastewater
treatment processes has not been previously quantified extensively. This section is
focused on the development of wastewater treatment models, footprint, and cost
models for the following nitrogen removal and wastewater treatment scenarios,
which are then compared with the decision matrices presented above.

7.3.1 Influent Raw Wastewater Characteristic Considerations

Recent trends of municipal and industrial wastewater influent loading have
generally revealed increasing concentrations of key regulated constituents for
treatment, including BOD, TSS, nitrogen compounds, and others, without parallel
increased in the quantity of influent flow. This change may be in part due to
downstream impacts from successes in water conservation efforts in communities,
whereby, less water is discharged, but equal loading of wastes is discharged for
wastewater treatment. This change could also be due in part to an increase in the
magnitude of wastes that are discharge throughout communities. An example of
such increase is depicted in the figures below, where the parameters used at the
time of design 20 years ago or more, are different than the actual loading conditions
observed at the present. The data presented below represents an existing 1.0 MGD
capacity water reclamation facility, serving typical municipal wastewater treatment
needs, which includes approximately 60 percent of the flow from domestic
discharges, 5 percent from institutions, and the remaining 35 percent from retail,
commercial and industrial dischargers. The facility was commissioned in 2001 and is

currently experience a flow of approximately 40 percent of design capacity.

165



800

3 700 ®
£ 600
= 500 ° .
8 400 [ ° ° [ ) ° ‘.
= 300 ®q0 °%e
D 200 () @ ] ‘ .”“ v \d
=] ® r'y) ® o .‘ o ¢
E 100 L4 ° oo
0
S 3 9 z 7 S z &
e, 8 R T, R B, T e
G 7> ® o © © <0

® InfluentBOD e e e e Linear (Influent BOD)

Figure 48 Influent Loading Variation, BOD

As depicted in Figure 48 above, the average influent BOD concentrations are
generally within the design criteria of 250 mg/L. However, the actual range of peak
and minimum concentrations have been observed the be at or below 100 mg/L, and

over 300 mg/L, with a projection of increasing concentration.

900

= 800 Ry

(@]

£ 700 ° o« °

o >3

h AR R0 NS S 1/ ok

— ' O P ) ....’. - [} [ ]

5 300 Y i) ‘1‘.' ‘5"..‘.":‘\"

S 200 % Y% oW

€ 100 o

£ 100 .

< 2 <. Z . D Z &

7 > 2 / Q. 7 > 7
“% 7 7 Z% e)/zd, e e %

® Influent COD e e e elinear (Influent COD)

Figure 49 Influent Loading Variation, COD
As depicted in Figure 49 above, the average influent COD concentrations,
both peak, average, and minimum concentrations, have surpassed the design criteria

of 400 mg/L and represent a clear projection of increasing concentration.

166



600

500 ®
- ¢ ®
[@)]
é 400
? °
300 * o . .
= °
) @ o o0
S 200 L ) L
= L) ® e o
S ’ ...} VY WO&;..’.’#‘..
100 0 L % Ve o o
e L °o.* L%
® ° ° °
°
0
¥ & Q. Z - )% Z o)
7 8 2 7, . 7. < 7
S e o e, By T Ry
Date

® Influent TSS e e e el inear (Influent TSS)

Figure 50 Influent Loading Variation, TSS

As depicted in the figure above, the average influent TSS concentrations are
generally within the design criteria of 250 mg/L. However, the actual range of peak
and minimum concentrations have been observed the be at or below 100 mg/L, and
over 300 mg/L, with a projection of increasing concentrations towards the initial
design criteria.

When just those three constituents are considered in whole, this reveals that
waste characteristics of the biochemical and carbonaceous oxygen demands are
increasing disproportionally to the flow increase and will have non-parallel increases
in the TSS concentrations. This means the available substrate for food and energy of
the microbiological communities, along with other key factors are varying beyond
what was designed to meet and sustain performance and compliance.

This demonstrates that we need to rethink the theoretical values used as a

baseline for the design of biological wastewater treatment processes, and account for

167



more variability in future loading conditions in the presence of reduce flow and/or
increased loading.

In the presence of increasing and variable discharges of nitrogen wastes
collected for wastewater treatment, traditional NdN mainstream process can become
challenging to achieve and sustain effluent discharge compliance requirements.
Therefore, in the model scenarios presented below, a range of loading conditions is
used to accommodate known current conditions, and a predicted range of future
conditions, where the loading may increase or decrease, which will provide more
resiliency in the success of those treatment systems but will introduce greater costs
that will need to be offset by multiple points of optimization.

7.3.2 Wastewater treatment model Scenarios

Modeling is all about boundaries, where those that can accommodate
minimum and maximum conditions, can generally accommodate average and other
conditions between those boundaries. Therefore, four main model scenarios were
utilized for analysis, which considered uniform flow, with variable loading defined as
sub-scenarios “"A” and “B”, based on different wastewater temperatures, and sub-
scenarios “C” and “D”, based on high and low loading conditions.

For simplicity in evaluation, only one set of wastewater treatment effluent
goals were established, aligned with actual local, regional, and national effluent
quality goals, and as based up the location of the of the water reclamation facility

from which the example data was obtained.

168



A - Low B- High C - high D- low
Influent Criteria Temp Temp loading loading
Flow, MGD 1.0 1.0 1.0 1.0
BOD, mg/L 250 - 700 | 250 - 700 700 100
125 - 125 -
COD, mg/L 1,400 125
1,400 1,400
BOD/COD ratio 0.5-0.8 | 0.5-0.8 ~0.5 ~0.8
BOD equivalent of VSS, 1.42 - 1.42 -
3.85 1.42
Ib BOD/Ib VSS 3.85 3.85
TSS, mg/L 100 - 400 | 100 - 400 400 100
TKN, mg/L 50 - 100 | 50 - 100 100 50
Total Phosphate, mg/L 0-6 0-6 6 0
Temperature, degrees F 59 30 30 - 59 30 - 59
Alkalinity, mg/L as CaCOs 100 - 400 | 100 - 400 400 100
pH, su 6.8-78 | 6.8-7.8 7.8 6.8
Table 9 Model Influent Criteria Scenarios
Effluent Parameters Criteria
BOD, mg/L <5
Turbidity, NTU <2
Total Nitrogen, mg/L <10
Nitrate, mg/L <5
pH, su 6.8 -7.8

Fecal Coliform, CFU

Non-detect 4out of 7 days, 23 max. single day

Table 10 Model Effluent Goals

169




In addition to the influent and effluent criteria presented above, a series of
process configuration scenarios were developed to quantify and compare the
difference between traditional NdN processes with nitrogen shortcut techniques.
These process configuration scenarios are aligned with those presented in the
decision matrices above and were develop on the following uniform assumptions

applied to each scenario:

e Influent pumping is required.

e Tertiary filters are required to meet turbidity goals, when MBR is not
used.

e Ultra-violet (UV) light is used for disinfection, no chemical disinfection
is included.

e Effluent pump station is required to disposal and/or reuse of effluent.

e Aerobic digestion of solids is included.

e Solids handling is included for dewatering.

e Solids disposal is assumed to be hauled to a landfill, after dewatering.

e Standby power generation is required and assumed to be a diesel-
powered generator.

e No other ancillary support systems are included, such as general site
improvements beyond the treatment and conveyance processes,
building, access, security, landscaping, etcetera.

e Hard costs for construction overhead, administration, mobilization,
profit, and taxes are based on defined percentages of the hard
construction subtotal.

e Soft cost relating to planning, engineering, regulatory approvals, and
contractor procurement are based on defined percentages of the hard

construction subtotal.
170



Scenarios A B C
Simultaneous
Oxidation ditch (OD); Traditional Side stream
1 nitrification-
Single reactor NdN Nitrite Shunt
denitrification (SND)
Sequence batch Mainstream
Traditional Side stream
2 reactor (SBR); Single Anammox/
NdN Nitrite Shunt
reactor biocatalyst
Modified Ludzack- Mainstream
Traditional Side stream
3 Ettinger (MLE); Anammox/
NdN Nitrite Shunt
Separate reactor biocatalyst

Table 11 Wastewater Treatment Process Configuration Scenarios

Utilizing the influent and effluent criteria presented above, a series of

combined hydraulic, chemical, and biological wastewater treatment models were

developed utilizing the BioWin Process Simulator® software, version 6.2.2.2403, by

EnviroSim Associates Ltd. 2010 to 2020. The configuration of each of the process

configuration scenarios are depicted in the figures below.

Aerobie 1 Aerobic 3

N De-aeration
svw:g 1 -

A Effluent

_&r‘trwﬂl

R
> Dewatered Cake

Figure 51 Scenario 1 — Oxidation Ditch (OD)

171




Influent SBR Decant

>

WAS Blend WAS for treatment

Figure 52 Scenario 2A - Sequence Batch Reactor (SBR)

NRCY

Effluent

Aerobic

Influent Anoxic

=) =

A 4

Anaerobic
| |

WAS Pump WAS

Figure 53 Scenario 3A - Modified Ludzack-Ettinger (MLE)

The results from those analysis, meeting the target effluent goals, and based
on the varying influent wastewater characteristics, identified the required size of
basins and consumables (energy, carbon, alkalinity) for each alternative, which was
then used to complete conceptual budgetary estimates and projections. The outcome
of that modeling effort, and subsequent cost estimating are summarized in the

conclusions chapter.

172



CHAPTER 8
PRACTITIONER EXAMPLES

8.1 Utilizing Fundamentals in Understanding Process Deficiencies

Experiences where the fundamentals of microbial selection, and
comprehension of the dominant factors that promote nitrogen removal techniques,
applied as a practitioner, can provide context for the ability to optimize wastewater
treatment processes. Two examples from the experience of the author, summarize
different deficient conditions, and the approaches used to evaluate and rectify each,
along with a summary of the outcome of those efforts.

8.1.1 Decentralized Remote Commercial WWTP Optimization

An SBR type process was implemented to provide wastewater treatment
services for a remote community, with more than 90 percent of flow and loading
from commercial, restaurant, and public restroom facilities, with the remaining 10
percent from a transient-community residence. An example of the nitrogen loading

at the influent, effluent, and within the SBR is depicted in Figure 54 below.

—@&— Influent Total Nitrogen —®- - SBR Total Nitrogen --#®--Effluent Total Nitrogen

600

_1 500 .

o)) o . |

£ 400 4 \/ \

iy

$ 300 I Y 0’

2 | Lo e

i} ./

c 200 .

n

o

O 100 .

=8 da
0 .'——__—_ - S o -9--- "'-.-—-__'_-_-ﬂ.“
N N N N N N N NNMNMNDIMNDIMNDN O © © © o o©
i i i i i i i i i i i i i i i i i i i
S~ S~ ~ S~ ~ ~~ ~ S~ S~ S~ ~ ~~ ~ ~~ S~ ~ S~ S~ S~
- 0 4 U 4 O 4 O -4 U 4 U < In © In o n o
O O A A AN N O O A A &N N M o A A N N ™M
S~ ~ ~ S~ ~ ~ S~ ~ S~ S~ S~ S~ S~ ~ S~ ~ ~ S~ ~
i i — i — — o (a\] o o o o\l (a\] — — — — i —
R i R} R b} R i i R i R} R i (@) () (e»] (@) (e) o
Date

Figure 54 Example 1 - Total Nitrogen Loading

173



As depicted in Figure 54 above, the total nitrogen in the influent wastewater
was consistently greater than 100 mg/L, and total nitrogen concentrations within the
SBR biological reactor were generally between 200 mg/L and 500 mg/L. Average
daily flow to this facility was less than 100,000 gallons per day (gpd). Regulatory and
process goals included BOD and TSS reduction, with set limits for effluent turbidity,
total nitrogen, and a minimum chlorine residual, prior to discharge for aquifer
recharge. After numerous years of inconsistent compliance, various mechanical
improvements and operational control changes, the decision and commitment were
made to get to the root of the problem, which included several main elements that
contributed to the lack of ability to complete the nitrification and denitrification
processes.

First, through microscopy efforts, it was determined there was no visual
confirmation of adequate living microbiology, and a lack of higher order life
microbiology such as protozoa or rotifers. The results found only filamentous
material. An images from that initial microscopy effort, representative of each
sample taken from within the SBR aeration, anoxic and decant basis is depicted in

Figure 55 below.

Figure 55 Example of Existing Conditions
174



This was an initial indicator that either there were insufficient bacteria or
other carbon and energy source to feed higher order organisms, and/or there was
insufficient hydraulic or solids retention time to propagate desired biology, and/or
there were other ecological and abiotic factors such as temperature or pH, that were
inhibiting the ability to sustain the desired and required microbiology to perform all
the required wastewater treatment processes.

Second, through sampling and laboratory analysis efforts, the concentrations
of key parameters in the raw influent wastewater were able to be qualified, which